ATTACHMENT 3



NPDES Permit No. MA0100030
Page 1 of 16

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et seq.; the
"CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-53),

Town of Marion
Department of Public Works

is authorized to discharge from the facility located at
Marion Water Pollution Control Facility
50 Benson Brook Road
Marion, MA 02738
to receiving water named
Unnamed Brook to Aucoot Cove
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein.
This permit shall become effective on (See * below)
[...]
Cove. Aquatic plants and algae give off oxygen from photosynthesis during the day, but absorb
oxygen during the night for respiration. Therefore, low dissolved oxygen (DO) in the early
morning hours is one indication of eutrophication. Low DO events cause fish kills, noxious
odors, and dead zones in estuaries.

Data collected by the Buzzards Bay Coalition indicates that the monitoring sites closest to the
discharge have the highest likelihood for DO violations. Monitoring station AC7, at the mouth
of the unnamed brook to Aucoot Cove, violated the DO criterion in 71% of monitoring events.
Other monitoring stations in Aucoot Cove also frequently violate the DO criterion, with AC2
violating 45% of events, AC4 56%, and AC5a 45%.

Results from monitoring sites in Hiller’s Cove, located adjacent to Aucoot Cove, show much
lower violation frequencies. HL2 violated the 6.0 mg/L. DO standard in 12% of sampling events,
and HL 1 violated the standard in only 7% of events. Hiller Cove, like Aucoot Cove, receives
stormwater pollution from a developed area; but unlike Aucoot Cove has no POTW point
sources.

The Massachusetts Department of Environmental Protection (MassDEP) has identified total
nitrogen levels believed to be protective of eelgrass habitats as less than 0.39 mg/L and ideally
less than 0.3 mg/L and chlorophyll a levels as 3-5 pg/L and ideally less than 3 pg/L
(MADEP/SMAST, 2003). Monitoring station AC2, located in inner Aucoot Cove, has a median

3 Massachusetts Department of Environmental Protection, UMASS-Dartmouth School for Marine Science and
Technology. 2003. Massachusetts Estuaries Project: Site-Specific Nitrogen Thresholds for Southeastern Massachusetts



Marion WPCF Fact Sheet Appendix D
NPDES No. MA0100030 Page 6 of 8

nitrogen concentration of 0.47 mg/L. In contrast, AC3, which currently supports eelgrass, has a
median total nitrogen concentration of 0.35 mg/L*.

To determine an appropriate threshold concentration, EPA considered the procedure developed
by the Massachusetts Estuaries Project (MEP). This procedure identifies a target nitrogen
concentration threshold based on a location within the estuary where water quality standards are
not violated, in order to identify a nitrogen concentration consistent with unimpaired conditions.
This approach is consistent with EPA guidance regarding the use of reference conditions for the
purposes of developing nutrient water quality criteria.

EPA generally recommends three types of scientifically defensible empirical approaches for
setting numeric criteria to address nitrogen/phosphorus pollution® a reference condition
approach, mechanistic modeling, and stressor-response analysis. The reference condition
approach derives criteria from observations collected in reference waterbodies. Reference
waterbodies represent least disturbed and/or minimally disturbed conditions within a region
(Stoddard et al., 2006) that support designated uses (EPA, 2000a). Therefore, the range of
conditions observed within reference waterbodies provides appropriate values upon which
criteria can be based. The reference condition approach requires the ability to define and identify
reference waterbodies, and relies on the availability of sufficient data from these reference
waterbodies to characterize the distributions of different nutrient variables. Aucoot Cove is
classified as an SA water and currently supports eelgrass in the middle cove, but not the inner
cove. Based on its depth, strata, and other characteristics the inner cove would be expected to
support eelgrass. Therefore, the primary water quality parameter considered in determining a
reference location is eelgrass.

Eelgrass continues to grow in middle Aucoot Cove, but is receding from inner Aucoot Cove.
This is a predictable result of the inner cove receiving nutrient inputs from point and non-point
sources without the same degree of tidal flushing that characterizes the middle cove. GIS data
collected by MassDEP and analyzed by EPA indicate that eelgrass coverage in Aucoot Cove has
retreated from its historical extent. (see Figure 5 of the fact sheet). During a site visit on
September 10, 2014, EPA staff observed eelgrass beds in Aucoot Cove that appeared patchy,
yellowed, and shaded by attached algae. Some die-off may be expected late in the growing

Embayments: Critical Indicators Interim Report. Massachusetts Department of Environmental Protection. July 21, 2003.
Revised September 16, 2003 and December 22, 2003.

4 Data available at http://www.savebuzzardsbay.org/ProtectBay/CleanWater/SoundScience/BayHealthMap

3 Environmental Protection Agency. 2001. Nutrient Criteria Technical Guidance Manual: Estuarine and Coastal Marine
Waters. U.S. Environmental Protection Agency, Office of Water, EPA-822-B-01-001. October 2001. Published Online:
http://water.epa.gov/scitech/swguidance/standards/criteria/nutrients/marine/index.cfm

Environmental Protection Agency. 2000a. Nutrient Criteria Technical Guidance Manual: Rivers and Streams. U.S.
Environmental Protection Agency, Office of Water and Office of Science and Technology, EPA-822-B-00-002. July 2000.
Published Online:

http://water.epa.gov/scitech/swguidance/standards/criteria/nutrients/rivers/index.cfm

Environmental Protection Agency. 2000b. Nutrient Criteria Technical Guidance Manual: Lakes and Reservoirs. U.S.
Environmental Protection Agency, Office of Water and Office of Science and Technology, EPA-822-B00-001. April
2000. Published Online: http://water.epa.gov/scitech/swguidance/standards/criteria/nutrients/lakes/index.cfim



http://water.epa.gov/scitech/swguidance/standards/criteria/nutrients/lakes/index.cfm
http://water.epa.gov/scitech/swguidance/standards/criteria/nutrients/rivers/index.cfm
http://water.epa.gov/scitech/swguidance/standards/criteria/nutrients/marine/index.cfm
http://www.savebuzzardsbay.org/ProtectBay/CleanWater/SoundScience/BayHealthMap

Marion WPCF Fact Sheet Appendix D
NPDES No. MA0100030 Page 7 of 8

season. However, the thick algal cover seems to be the immediate cause of the poor condition of
the eelgrass beds.

For this analysis, EPA is using monitoring station AC3 as the reference location. As shown in
Figure 4 of the fact sheet, this location is in a current eelgrass bed. The median total nitrogen
concentration at AC3 between 2007 and 2012 was 0.35 mg/L, which will be the target
concentration for this analysis. EPA notes that this value is consistent with TN concentration
thresholds to protect eelgrass beds identified in other estuaries. Moreover, AC3 has the lowest
chlorophyll a levels of any monitoring station in Aucoot Cove for which these data are available.
The average chlorophyll a level at AC3 between 2007 and 2012 was 7.0 pg/L, still higher than
the MassDEP/SMAST of 3-5 ng/L.

EPA has concluded that at existing levels, nitrogen in the Marion WPCF discharge has the
reasonable potential to cause or contribute to water quality violations in Inner Aucoot Cove as
discussed in Section IV.B.3 of the fact sheet. Inner Aucoot Cove is listed as impaired and
requiring a TMDL for total nitrogen, dissolved oxygen, and nutrient/eutrophication biological
indicators. Monitoring stations closest to the discharge, such as AC2 and AC7, are more
impaired than stations further out in the cove. While the Marion WPCF has attained an
impressive level of nitrogen removal from its discharge, its average effluent nitrogen
concentration of 3.46 mg/1 is still ten times higher than the concentration needed to support
eelgrass in the cove.

Finding
EPA has determined that the draft permit has been conditioned in such a way so as to minimize
any adverse impacts to EFH for the following reasons:

e This permit action does not constitute a new source of pollutants. It is the reissuance of
an existing NPDES permit;

o The WPCF withdraws no water from the unnamed brook or Buzzards Bay; therefore, no
life stages of EFH species are vulnerable to impingement or entrainment from this
WPCF;

e A Final Pathogen TMDL has been approved for all waters in the Buzzards Bay
watershed. The draft permit is consistent with the assumptions and requirements of the
waste load allocation for the discharge;

e The draft permit is designed so that the discharge meets Massachusetts State Water
Quality Standards;

e The draft permit contains water quality-based limits for total suspended solids, BODs,
ammonia-nitrogen, total nitrogen, total phosphorus and total copper;

e The proposed water quality-based limits for nitrogen are designed to protect eelgrass in
Aucoot Cove and Buzzards Bay;

e The draft permit prohibits the discharge of pollutants or combinations of pollutants in
toxic amounts;

e The permit requires toxicity testing four times per year to ensure that the discharge does
not present toxicity problems.



Marion WPCF Fact Sheet Appendix D
NPDES No. MA0100030 Page 8 of 8

EPA believes that the conditions and limitations contained within the proposed permit
adequately protect all aquatic life, including those with designated EFH in the receiving water,
and that further mitigation is not warranted. If adverse impacts to EFH are detected as a result of
this permit action, or if new information is received that changes the basis for these conclusions,
EPA will contact NMFS Habitat Division.



Y

Ly e RS o
T R
g eSO

TR

p—— FRETTT

s

| WWTP EFFLUENT |~ 7
‘| DISCHARGE POINT |

-
s

] gl

Legend FIGURE 1 h
A VOUIIRtuEaEintEkErans TOWN OF MARION, MASSACHUSETTS
/\/ VTP Infiuent Force Main WASTEWATER TREATMENT PLANT
o WWTP Effluent Sewer Pipe LOCUS MAP 0 2,500 5,000
'w  Water Supply Wells e ——  Feet
1 inch = 2,500 feet



rjohns15
Typewritten Text
FIGURE 1


:

L 3=—WASHED GRIT s
J_ """.-.!" 2 [P

[
SPUITTER
A CO= 0.588 MGD BOX
Q= 0.588 MGD

3.
G

Q= 0.588 MGD
INFLUENT

AR

|

LAGOON RECYCLE

A
A
P
Y

SCUM
.@ Q= 0.059 MGD
- S
PMS
Qm 0.204 MGD [ p.
IL [ oy |
SODA ASH §———= T el 2.-! h EFLUEN'
AN 4 -
(FUTURE) SAMPLER
0= 0.294 MGD
Ty 5 T oee
Q= 0.294 MGD LA M. @ o= 0.588 MGD
INFLUENT
COMPOSITE ——
SAMPLE e
[ 4
* PR m
o= 0.204 Mcp| M ¥ se— MAIN FLOW
——3=——— SIDE STREAM FLOW
slii—" EXISTING MAIN FLOW

eli— EXISTING SIDE STREAM FLOW

—P SAMPLE POINT
@——m—  CHEMICAL FEED POINT

PUMP (GENERAL TYPE)

ﬁ:h MAGNETIC FLOW METER

NOTE:
1. ENGINEERING POWER GENERATOR PROWVIDES BACKUP FOR

SYSTEM.
2. REDUNDANT UV LUIGHT BANKS PROVIDED IN UV CHANNEL

BLANT DESCRIPTION:

THE MARION WWTP IS A SEQUENCING BATCH REACTOR (SBR) TREATMENT PLANT. INFLUENT IS FIRST PROCESSED THROUGH TWO INLET TANKS, WHICH SERVE TO AERATE AND FRESHEN THE WASTEWATER. THE INFLUENT THEN PASSES THROUGH A BAR SCREEN AND VORTEX GRIT CHAMBER BEFORE EXITING THE HEADWORKS BUILDING YOWARD THE SBR PROCESS. REMOVED SCREENINGS AND GRIT ARE WASHED AND COMPACTED,
AND BAGGED AND PLACED INTO A DUMPSTER ADJACENT TO THE BUILDING. INFREQUENTLY, THE INFLUENT FLOW RATE THROUGH THE HEADWORKS EXCEEDS THE PROCESS CAPACITY OF THE SBRS. AN OVERFLOW WER IS USED TO DIRECT THESE EXCESS FLOWS TO THE ORIGINAL LAGOON SYSTEM, WHICH 20
mmornimnimmsmmmmmﬁmsvsrm11-:Wu’mmuou'roan-tmcmvmmmmmmmmmmmmmmmmnmmmmmmwm THE

AND DEMITRIFICATION. THE SBRS ARE OPERATED IN A MANNER TO PROVIDE SUFFICIENT AEROBIC TIME (FOR BOD AND NITRIFICATION), ANOXIC MiX TIME (FOR DENITRIFICAT AND SETTUING TIME PRIOR TO . 5

OF ONE SBR TANK DURING PERIODS OF MAINTENANCE AND STILL BE ABLE TO MEET THE NPDES PERMIT DISCHARGE LIMITS. THIS UNDERSCORES THE NEED FOR THE LAGOON SYSTEM AS STORAGE AND DURING TIMES OF MEEDED MAINTEMANCE. EFFLUENT FROM SBRS FLOWS TO AN EQUALIZATION TANK. THE TANK IS NECESSARY BECAUSE THE DECANT RATE FROM THE SBRS EXCEEDS THE PEAK CAPACI

wummmmmwm;m THEN PUMPED FROM THE EQUALIZATION TANK TO THE YARD PIPING THAT FEEDS THE DISK FILTERS, WASTE ACTIVATED SLUDGE (WAS) FROM THE SBRS IS PUMPED TO THE EXISTING LAGOONS AND THE LAGOONS ARE USED FOR WAS STABILIZATION. THE LAGOONS ARE PROVIDED WITH DIFFUSED AERATION TO AUGMENT THE SYSTEM'S
ABILITY TO STABILIZE THE WAS, AND TO REDUCE NUISANCE ODORS. FINALLY, EFFLUENT IS TREATED THROUGH THE DISK FILTER PROCESS BEFORE FLOWING THROUGH THE UV SYSTEM FOR DISINFECTION. DISINFECTION EFFLUENT IS DISCHARGED TO EFFLUENT BROOK.

TOWN OF MARION, MASSACHUSETTS
NPDES PERMIT RENEWAL

FIGURE 2 PROCESS FLOW DIAGRAM

FORM 2S, PART A.6



rjohns15
Typewritten Text
FIGURE 2


External Nutrient Inputs Primary Secondary Potential Effects and
and Susceptibility Symptoma Symptoms Use Impairments
Loss of Habliat
Y ﬁgirea.?ebql. o Sﬁ;‘;ﬂ s Commercial Fishing
: Ight Avaikability Aquatic Recreational Fishing
’ vegetation Tourism
i Increase of Algal Toxins
1 Commercial Fishing
Influence of = Recraational Fishing
Priyziral and gur_nﬂn_Healm Problems
Biclogical Algal ’ WG
Nitregen and | - Muisance Taxic Tourism
Phoesoh =  Processes ~=—=  Dominance [ i
o fi.e. frashwater § | Changes ARRESIG0TE
inflow, flushing, Fish Kills
wetlands uptake, R
i » Commercial Fighing
fiter feadsre) I Recreaticnal Flshing
| - Aosthotic Values
i Toyrism
L Loss of Habitat
Increasad Low P
h b Commaercial Fishin
Organic Matier| ™ Dissclved T™ Recreational Fishir?g
Production Oiygen Tourism
Oifensive Odors
= Assthetic Values
Towmism

ACIDEL, NOAK

SUTROPHICATION SLIRVEY DATA CORE GROUP

Figure 3. Eutrophication Flow Chart.



N Figure 4
1inch = 833 feet A 2013 Eelgrass Coverage
in Aucoot Cove

Eelgrass coverage layer is maintained by the MassDEP Wetlands Conservancy

Program. For additional information on the MassDEP Eelgrass Mapping Project, visit:
http://www.mass.gov/eea/agencies/massdep/water/watersheds/eelgrass-mapping-project.html.
BBC = Buzzards Bay Coalition



http://www.mass.gov/eea/agencies/massdep/water/watersheds/eelgrass-mapping-project.html

Figure 5. Comparison between the Costa 1980s, DEP's 1996, and the hypothetical pre-colonial
distribution of eelgrass around Marion, MA.

Hypothetical Pre-colonial S
H]]]]ﬂ Distrbution i1

E= Costa ca. 1980s survey

| [ costello, 1996 Survey

Source: Buzzards Bay National Estuary Program.

http://buzzardsbay.org/eelgrass-historical.htm

From the website:

Hypothetical Eelgrass Distribution during the Colonial Period

For the 2003 Coalition State of the Bay report we estimated eelgrass cover circa 1600. This is a
speculative exercise, but it was worthwhile to imagine the potential distribution of eelgrass in
Buzzards Bay without human impacts such as nitrogen loading, increased water turbidity
associated with urban runoff, resuspension of sediments from boat traffic, and other human
disturbances.

Eelgrass distribution is largely dependent upon water transparency. This is evident in the clear
waters of offshore areas of Cape Cod and Islands, where eelgrass often grows between 20 and
30 feet MLW, and deeper depths of eelgrass beds have been recorded by divers. In less
polluted and better flushed harbors and coves, eelgrass beds can still be found to depths


http://buzzardsbay.org/eelgrass-historical.htm

between eight and twelve feet. In contrast, in most polluted embayments, eelgrass, if present
at all, may only grow to depths of 6 feet MLW or often much less.

These patterns of growth became the basis of assumed eelgrass distribution in pristine
conditions. Using the depth of growth of eelgrass in clean waters, we can speculate what
eelgrass abundance in Buzzards Bay may have once been, and a hypothetical historical eelgrass
habitat in Buzzards Bay can be postulated. Such hypotheses can even be tested using sediment
cores because Costa (1988, 1989) and others have shown that the remains of eelgrass seed
coats (tests) are a valuable biostratigraphical marker that remain in the sediments of many bays
and harbors, possibly for many centuries. For example, no eelgrass has been found in inner
Apponagansett Bay (Dartmouth) for decades, but sediment cores show eelgrass was abundant
for centuries based on assumed rates of sedimentation (Costa, 1988a).

For the estimation of eelgrass cover in 1600, the following two assumptions were made. For
upper Buzzards Bay (roughly a line drawn from North Falmouth to Mattapoisett), we assumed
eelgrass grew to 12 ft. MLW. For the lower half Buzzards Bay, we assumed eelgrass grew down